
 
 
 
 
 

 
 

 
ASSEMBLY MANUAL & PARTS LIST                                   MANUEL DE MONTAGE & LISTE DE PIECES 

 

RETAIN FOR FUTURE REFERENCE                     VEUILLEZ CONSERVER POUR REFERENCE ULTERIEURE 
info@omcbbq.com 

1-800-265-2150                                                                                                                                           
 
 

S18696 REV A   03/15     

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

6651-54 
 



(4)

1

2



!
(2) (2)

 

(2) (2)

3

4



(8)

(6)

(8)5

6



!

(4)

(2)(2)

(4)

! 1

2

3

7

8



(2)

!

9





(2) (2)

(1) (1) (1)

X

10

11



(2) (2)12



(2) (2)13



PARTS LIST / LISTE DES PIECES

KEY # ITEM # DESCRIPTION DESCRIPTION DESCRIPTION 6651-54

1 34120194 CASTING BOTTOM FOND DU FOYER CUERPO INFERIOR 1

2 34110320 CASTING TOP COUVERCLE DU GRIL CUERPO SUPERIOR 1

3 44080-60 NAMEPLATE PLAQUE D'IDENTIFICATION PLACA CON NOMBRE 1

4 S21061 WING NUT - 10-24 ECROU - 10-24 TUERCA - 10-24 2

5 10571-5 HEAT INDICATOR INDICATEUR DE CHALEUR INDICADOR DE TEMPERATURA 1

6 32300112 HINGE PIN ATTACHE DE CHEVILLE CLAVIJA DE BISAGRA 2

7 S21233 HINGE CLIP ATTACHE DE CHEVILLE GANCHO PARA EL REMOLQUE 4

8 10222-T425 FLAV-R-WAVE™ FLAV-R-WAVE™ FLAV-R-WAVE™ 1

9 38170121 GRID GRILLE REJILLA 2

11 38110164 GRID – WARMING RACK GRILLE REJILLA - ESTANTE PARA CALENTAR 1

15 S10017 BURNER ASSY ENSEMBLE DE BRULEUR QUEMADOR 1

17 10342-244 IGNITOR ALLUMEUR ENCENDEDOR 1

18 S15500 ELECTRODE ELECTRODE ELECTRODO 1

21 10440-T50 CONTROL ASSY SOUPAPE MECANISMO DE CONTROL 1

22 10114-20 HOSE & REGULATOR TUYAU ET REGULATEUR PL MANGUERA Y REGULADOR 1

23 10472-K37 CONTROL KNOB BOUTON DE CONTROLE PERILLA DE CONTROL 2

31 10194-E545 CONTROL COVER PANNEAU DE CONTROLE CUBIERTA DE CONTROL 1

32 10338-E321 LEG JAMBE COUDÉE PIERNA 4

35 10184-E401 SUPPORT CASTING - LEFT SUPPORT GAUCHE DU FOYER SOPORTE - CUERPO - IZQUIERDO 1

36 10184-E411 SUPPORT CASTING - RIGHT SUPPORT DROIT DU FOYER SOPORTE - CUERPO - DERECHO 1

39 10956-E561 BRACE - UPPER REAR SUPPORT ARRIERE ABRAZADERA-POSTERIOR 1

40 S17347 SHELF - LOWER TABLETTE INFERIEURE BASE 1

41 10711-E26 EDGE CAP - CONTROL COVER PAC DE BORD TAPA DE EXTREMO - CUBIERTA DE CONTROL 1

42 10711-E25 EDGE CAP - CONTROL COVER PAC DE BORD TAPA DE EXTREMO - CUBIERTA DE CONTROL 1

46 S17106 BRACKET – CYLINDER LP SUPPORT DU RESERVOIR PL PINZA PARA TANQUE 1

50 30260130 SHELF – SIDE PLANCHETTE LATERALE ESTANTE 2

54 10956-E702 FRONT PANEL PANNEAU AVANT PANEL - DELANTERO 1

56 10892-7G WHEEL ROUE RUEDA 2

74 32500179 BOLT - 10:24 X 3/4 BOULON - 10:24 X 3/4 PERNO - 10:24 X 3/4 2

75 30230230 LID HANDLE POIGNEE MANGO 1

77 S15111 GREASE CUP HOLDER PORTE CONTENANT A GRAISSE PORTAVASOS DE GRASA 1

78 S21350 LEG PLUG - EXTENSION EMBOUT DE JAMBE PIERNA ENCHUFE 2

80 S21015 BOLT 1/4 : 20 x 1 BOULON 1/4 : 20 x 1 PERNO 1/4 : 20 x 1 2

81 Y-11560 BOLT 1/4 : 20 x 1 3/4 BOULON 1/4 : 20 x 1 3/4 PERNO 1/4 : 20 x 1 3/4 14

82 Y-29300 BOLT 10 -24 x 1 1/4 BOULON 10 -24 x 1 1/4 PERNO 10 -24 x 1 1/4 4

83 S21141 CARRIAGE BOLT - 1/4:20 X 5/8 BOULON - 1/4:20 X 5/8 PERNO - 1/4:20 X 5/8 1

84 Y-29307 NUT 10 -24 ECROU 10 -24 TUERCA 10 -24 4

85 S21255 WASHER RONDELLE ARANDELA 1

87 Y-11793 NUT - 1/4 ECROU - 1/4 TUERCA - 1/4 14

88 Y-11598 NUT WING - 1/4 ECROU PAPILLON - 1/4 TUERCA - 1/4 3

91 Y-11968 HEX HEAD BOLT 3/8 : 16  x 1 3/4 BOULON PERNO 3/8 : 16  x 1 3/4 2

94 Y-12285 NUT –  3/8 ECROU – 3/8 TUERCA - 3/8 2

96 Y-29304 BOLT - 10:24 X 3/8 BOULON - 10:24 X 3/8 PERNO - 10:24 X 3/8 2

97 10240-13 WHEEL BOLT ROUE BOULON PERNO DE LA RUEDA 2

98 S21124 SCREW - 8 X 1/2 VIS - 8 X ½ TORNILLO – 8 X 1/2 8

109 S21136 SCREW – 8-32 x 3/8 VIS – 8-32 x 3/8 TORNILLO – 8-32 x 3/8 1



11

9

8

50

50

39 36

81

81

32

32

81

91

78

94

97

56
81

7

81

81

88

85

46

35
83

87

87

87

87

40

84

54

81

88

98

109

18

15

7

6

1

77

82

21B
70

68

2

3

5

75

87 80

41

4221 31

2317

22

4

74

98

98



 


	S18696 Rev A cover
	S18696 Rev A pg02
	Sheet1
	Drawing View1
	Detail View A (1 : 2)
	Drawing View4
	Drawing View6
	Section View B-B


	S18696 Rev A pg03
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Detail View   (1 : 2)


	S18696 Rev A pg04
	Sheet1
	Drawing View7
	Drawing View11
	Drawing View16
	Drawing View17
	Drawing View18


	S18696 Rev A pg05
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Detail View A (1 : 6)
	Detail View B (1 : 6)
	Detail View C (1 : 3)


	S18696 Rev A pg06
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Detail View A (1 : 1)


	S18696 Rev A pg07
	Sheet1
	Drawing View1
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9


	S18696 Rev A pg08
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Detail View A (1 : 2)


	S18696 Rev A pg09
	Sheet1
	Drawing View2
	Detail View   (1 : 1.5)
	Detail View   (1 : 1.5)
	Drawing View5
	Drawing View6
	Drawing View7


	S18696 Rev A parts list
	Sheet1

	S18696 Rev A exploded
	Sheet1
	Drawing View5
	Drawing View8
	Drawing View9
	Drawing View12
	Drawing View13
	Drawing View14



